15360 PARTS LIST

VOLANT COOL AIR INTAKES { | VOLANT FILTER BOX 1 |47 X 3 1/2° HH REDUCER 1/4* LOCK WASHERS
PART NO. 15360 1 | VOLANT FILTER BOX LID 1 | #056 CLAMPS VOLANT RUBBER GROMMET
INSTALLATION INSTRUCTIONS 1 | VOLANT FILTER BOX ADAPTER | 1 | #064 CLAMPS 3/8" X 10’ BREATHER HOSE
1 | voLaNT AIR FLOW DUCT 4 |6 MM-25 BOLTS STAINLESS STEEL SCREWS
WWW.VOLANT.COM L | RAM FILTER W/CLAMP 3 [10/32* X 3/4* BOLTS VOLANT O-RING
TECH SUPPORT: (909) 481—-3888 | 5 |1/4-20 TRUSS HEAD SCREWS | 4 |1/4% X 7/8* FENDER WASHERS
5 |1/4* RUBBER WASHERS 1 |1/4* wasHERs

(5> 1/4'-20 TRUSS HEAD SCREWS 7 T
(5) 1/4* RUBBER WASHERS g4 =
2 I
M 4
— \J _————x
FILTER BOX - RN
,77 @) STAINLESS —
,/ STEEL SCREWS N
/ \
\ T I FACTORY ) ye X
\
“ MAF SENSOR | wmmmﬁmm
4> 6 MM-25 MM BOLTS T \ \_ VOLANT
(4> 1/4% LOCK WASHERS T T— VOLANT RUBBER GROMMET
4> 1/4* X 7/8" FENDER WASHERS |_ —_ —_ ==  DO-RING \
= — — \ /)
// VOLANT AIR \\ | —
ACCESSORY ~._FLOW DUCT - 1
OPENING ~~___ - L -

FILTER BOX
AGAINST
FENDER | W/CLAMP
A
SUPPORT A VOLANT AIR
] e et #056 FLOW DUCT
o \\\\ 7 -
ST  CcLAMP
\\\ \\\\ RaPrd
% T \\\\\\\\
NPt
e 4* X 3 1/2° HUMP HOSE REDUCER
N #072 CLAMP
N\ (3 10/32* X 3/4" BOLTS
o \*—- 1/4* LOCK WASHER
L | 174" WASHER

VOLANT FILTER BOX ADAPTER

FILTER BOX LID

NOTE: MUST REMOVE NEGATIVE BATTERY CABLE



